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N s N Sw CEC
MALKL 5 & - KAH 8L okt x 0 K3EHE R 5 £ 2. | Sample No-| Maln mineral | S8 Jeobg) | (me/100g)
1 Sericite 2.62 [ 1.2x10° 12
B3&X 55, 2 Kaoline 2.61} 1.3x10° 71
- . . 3 Montmorillg, .12.64 1.5%10° 46
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N QFA% ﬁ\*h Wmm ﬁ‘\‘%‘( b 67‘"‘%5“3%%& &E‘ﬁm Sampl No.l1 Murakami Sericite
-, . 3 "  No.2 Edashita-Kibushi clay
'ﬁ"l: b3 '), EBH#GT—I: 21 617% % r’--ﬁi“‘ PEN J > T bﬁﬁ " No.3 Nittan Bentonite
. S s N "  No.4 Hojun Bentonite
bl?vh—( 25, 'Zﬂﬂfwﬁt771’%17’//\/ tm;%li, " No.5 Kuiigel Bentonite
Table.2 The experimental date of the
artificial clay mixed clay mineral. Table.3 The experimental data of clays

around Oita City

Sample [Quarty] W. | I.|F |W.-F|Ft T We 1 ¥1 ¥ W,-F
No ) | ) @ | (| (m) |(g/cn Sample No. (€3] f (mm) | () | (%)
1 0l 52]11 46| 6 |14.8] 17.2 Isozaki No.1 |1 66.3| 6.6 | 14.0 61.0[5.3
20| 48] 9 38| 4 113.8] 19.8 " No.2 | 58.5|13.0 | 15.4 | 49.5| 9.0
40| 33| 6 31! 2 ]12.3! 24.9 Ichigi No.l | 40.6} 6.4 | 13.1} 37.6/ 3.0
60 | 25| 4 24| 1 ]11.0§ 31.1 " No.2 | 44.0] 9.0 | 14.4 | 40.0] 4.0
2 o] 86] 20 771 9 |12.5} 12.3 " No.3 | 42.1| 8.3 | 14.2 | 40.0| 2.1
20| 69| 16 651 6 116.6] 13.7 " No.4 { 39.5) 6.5 | 13.0 ] 36.0]3.5
40 | 55| 12 51! 4 }15.5( 16.7 . No.5 | 38.2} 8.0 | 13.8 { 36.0}2.2
60 | 40| 8 38| 2)18.2] 21.1 No.6 | 49.2|10.0 | 15.0 ] 45.4{3.8
3 o 20717 { 180] 27 {20.4] 9.1 :: No.7 | 51.2|14.0 | 15.8 | 45.6|5.6
20 |165| 13 | 143 22 119.8] 9.6 . No.8 | 50.0 {11.0 | 14.0 | 44.0(6.0
40 |125] 11 | 109| 16 |18.5] 11.0 No.9 | 59.6 | 15.0 | 16.0 | 51.0|8.6
6 | 82 7 71| 11 |17.0] 13.0 Uehara No.l | 47.0]10.0 | 14.6 | 45.0]2.0
4 o [3501 33 | 235[100 [ 22.0] 7.8 " No.2 | 51.2] 9.5 14.0 | 43.5)7.7
20 (2821 27 | 200f 82 {21.0]| 8.2 Shimogori No.l | 70.4 [14.0 | 16.3 | 66.0/4.4
40 206 | 20 | 146] 60 120.0| 9.4 W, : Liquid limic
60 | 135 ( 13 95| 40 |18.0[ 11.6 1% Flow index
5 0516 (79 | 285|231 |22.5} 7.4 Ff : Penetration depth by the fall
20 | 415 62 | 230|185 | 21.5} 8.1 cone test in the condition of
40 (307 | 47 | 170|137 [ 20.5[ 9.0 the liquid limit
60 | 196 | 31 | 110| 36 [18.8] 10.7 F : fines number
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Fig.1 Relation between liquid limit

and difference between fines number
and liquid limit.
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Fig.2 Relation between 1iquid limit
and penetration depth by the fall cone
test in the condition of the liquid
limit.
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Fig.3 Relation between shearing

strength and penetration depth by

the fall cone test.



